
 
 

PROPOSED AGENDA 

REGULAR MEETING OF THE PORTLAND CITY COUNCIL 

7:00 P.M. Monday, November 19, 2018 

City Council Chambers 

City Hall, 259 Kent St., Portland Michigan 
 

I. Call to Order 

II. Pledge of Allegiance 

III. Acceptance of Agenda  

IV. Public Comment (5-minute time limit per speaker) 

V. City Manager Report  

VI. Presentations - None 

VII. Public Hearing(s) – None  

VIII. Old Business - None 

IX. New Business  

A. 2nd Reading and Consideration of Ordinance No. 198 to Amend the  

Code of Ordinances of the City of Portland by Adding a New Article  

and Section That Shall Be Designated as Article V, Section 24-90 of 

Chapter 24 of Said Code and By Adding a New Section That Shall Be 

Designated as Section 34-2 of Chapter 34 of Said Code 

B. Proposed Resolution 18-82 to Award the Wastewater Treatment Plant 

Managerial Operations Contract to F&V Operations and Resource 

Management Inc, the Low Bidder 

C. Proposed Resolution 18-83 Approving, Authorizing, and Directing  

the Mayor and City Clerk to Sign a License Agreement to Permit the 

Portland Area Historical Society to have a Museum Exhibit at the Red 

Mill 
 

X. Consent Agenda   

A. Minutes & Synopsis from the Regular City Council Meeting 

held on November 5, 2018  

B. Payment of Invoices in the Amount of $159,522.65 and Payroll in the 

Amount of $144,374.33 for a Total of $303,896.98 

C. Purchase Orders over $5,000.00 – None 

 

          XI. Communications 

A. Herb Mosser Board & Commissions Application 

B. Planning Commission Minutes for September 19, 2018 

C. DDA Minutes for October 18, 2018 

 

Estimated 

Time 
 

7:00 PM 
 

7:01 PM 

7:02 PM 

7:03 PM 

7:04 PM 

 

 

 

 

 

 

 

7:20 PM 

 

 

 

 

7:30 PM 

 

 

 

7:35 PM 

 

 

 

 

7:40 PM 

 

 

 

 

 

Desired 

Outcome 
 

 

 

 
Decision 
 

 

 

 

 

 

 

 

 

 

 

Decision 

 

 

 

 

Decision 

 

 

 

Decision 

 

 

 

 

Decision 

 

 



 

D. DDA Treasurer’s Report for November 15, 2018 

E. Wastewater Treatment Plant Report for October 2018 

F. Portland Area Fire Authority Reports for October 2018 

G. Ionia County Board of Commissioners Agenda for 

November 13, 2018 

H. Ionia County Board of Commissioners Agenda for 

November 20, 2018 

 

XII. Other Business - None 

 

XIII. City Manager Comments  

 

XIV.  Council Comments 

 

XV.  Adjournment 

 

Estimated 

Time 
 

 

 

 

 

 

 

 

 
7:45 PM 

 

7:50 PM 

 

7:55 PM 

 

8:00 PM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

Desired 

Outcome 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

Decision 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



CITY OF PORTLAND 

Ionia County, Michigan 

Council Member __________, supported by Council Member __________, moved the adoption 

of the following ordinance: 

ORDINANCE NO. 198 

AN ORDINANCE TO AMEND THE CODE OF ORDINANCES OF THE CITY 

OF PORTLAND BY ADDING A NEW ARTICLE AND SECTION THAT 

SHALL BE DESIGNATED AS ARTICLE V, SECTION 24-90 OF CHAPTER 24 

OF SAID CODE AND BY ADDING A NEW SECTION THAT SHALL BE 

DESIGNATED AS SECTION 34-2 OF CHAPTER 34 OF SAID CODE 

THE CITY OF PORTLAND ORDAINS: 

Section 1. Addition of Article V and Section 24-90 to Chapter 24.  Article V 

“Marihuana Establishments” and Section 24-90, “Prohibition of Marihuana Establishments,” is 

added to Chapter 24. Peddlers, Solicitors, and Transient Merchants” of the Code of Ordinances of 

the City of Portland to read as follows: 

ARTICLE V.  MARIHUANA ESTABLISHMENTS 

SECTION 24-90 PROHIBITION OF MARIHUANA ESTABLISHMENTS  

(A) Pursuant to the provisions of Section 6.1 of the Michigan Regulation and 

Taxation of Marihuana Act (the “Act”), marihuana establishments, as 

defined by the Act, are completely prohibited within the boundaries of the 

City of Portland. 

(B) Any applicant for a state or local license to establish a marihuana 

establishment, as defined by the Act, within the boundaries of the City shall 

be deemed to be not in compliance with this Ordinance or with the Code of 

Ordinances amended by this Ordinance. 

(C) This section does not supersede rights and obligations with respect to the 

transportation of marihuana through the City to the extent provided by the 

Act, and does not supersede rights and obligations under the Michigan 

Medical Marihuana Act, the Medical Marihuana Licensing Act, 2016 PA 

281, or any other law of the State of Michigan allowing for or regulating 

marihuana for medical use. 

Section 2. Addition of Section 34-2 to Chapter 34.  Section 34-2 “Prohibition on Sale 

and Consumption of Marihuana in Public Places,” is added to Chapter 34, “Streets, Sidewalks, and 

Other Public Places,” of the Code of Ordinance of the City of Portland to read as follows: 



2 

SECTION 34-2 PROHIBITION ON SALE AND CONSUMPTION OF 

MARIHUANA IN PUBLIC PLACES  

(A) In conformance with Sections 4.1(e) and 6.2(b) of the Michigan Regulation 

and Taxation of Marihuana Act (the “Act”), the sale or consumption of 

marihuana in any form and the sale or display of marihuana accessories, as 

defined by the Act, is prohibited in any public places within the boundaries 

of the City. 

(B) Any person who violates any of the provisions of this section shall be 

responsible for a municipal civil infraction punishable by a civil fine of 

$500, plus court-imposed costs. 

(C) This section does not supersede rights and obligations with respect to the 

transfer and consumption of marihuana on private property to the extent 

authorized by the person who owns, occupies or operates such property, as 

provided in and authorized by the Act, and does not supersede rights and 

obligations with respect to the use of marihuana for medical purposes as 

provided by any law of the State of Michigan allowing for or regulating 

marihuana for medical use. 

Section 3. Conflict and Repeal.  All ordinances or parts of ordinances in conflict with 

this ordinance are repealed. 

Section 4. Publication and Effective Date.  The City Clerk shall cause this Ordinance 

to be published and recorded as provided in the City Charter and it shall take effect on the date of 

publication, but not less than ten (10) days after its adoption by the City Council.  

Section 5. Severability and Repeal.  If any portion of this Ordinance shall be held to 

be unlawful, the remaining portions shall remain in full force and effect. 

Yeas:   

Nays:   

Absent:   

Abstain:   

ORDINANCE DECLARED ADOPTED. 

 

Dated:  November 19, 2018 

 

________________________________ 

James E. Barnes, Mayor 

 

_______________________________ 

Monique I. Miller, City Clerk 

 



3 

Introduced: November 5, 2018 

Adopted:   

Published:   

Effective:   

 

 

CERTIFICATION 

I certify that this is a true and complete copy of the ordinance adopted at a regular meeting of the 

Portland City Council held on November 19, 2018. 

 

Date: November 19, 2018     

                      

                                                                                                         Monique I. Miller, City Clerk 

 

 

 



 

 

PORTLAND CITY COUNCIL 

Ionia County, Michigan 

 

Council Member   , supported by Council Member   , made a motion to 

adopt the following resolution: 

 

RESOLUTION NO. 18-82 

 

A RESOLUTION TO AWARD THE WASTEWATER TREATMENT PLANT 

MANAGERIAL OPERATIONS CONTRACT TO F&V OPERATIONS AND 

RESOURCE MANAGEMENT INC, THE LOW BIDDER 

 

WHEREAS, the City of Portland issued a Request for Qualifications (RFQ) requesting  Statement 

of Qualifications (SOQs) to manage and maintain the Wastewater Treatment Plant (WWTP), a 

copy of which is attached as Exhibit A; and 

 

WHEREAS, the City Manager and staff reviewed the submitted SOQs and recommend that City 

Council award the contract to F&V Operations for an annual fee of $113,680.00 and as provided 

in the proposal and professional services agreement, a copy of which is attached as Exhibit B;   

 

NOW THEREFORE BE IT RESOLVED AS FOLLOWS: 

 

1. The Portland City Council approves the City Manger’s recommendation to award the 

WWTP managerial operations contract to F&V Operations for an annual fee of 

$113,680.00 and as provided in the proposal and professional services agreement, a copy 

of which is attached as Exhibit B;    

 

2. All resolutions and parts of resolutions are, to the extent of any conflict with this 

resolution, rescinded. 

 

Ayes:  

Nays:   

Absent:  

Abstain:   

 

RESOLUTION DECLARED ADOPTED. 

 

Dated:   November 19, 2018 

   

                  __________________________ 

       Monique I.  Miller, City Clerk 



REQUEST FOR QUALIFICATIONS 

RFQ WWTP 

The City of Portland is accepting Statement of Qualifications (SOQ) to Manage the Operations and 

Maintenance of the City’s Wastewater Treatment Facilities described as:  

The City of Portland Wastewater Treatment Plant and collection system. The Wastewater Treatment 

Plant is utilized for treatment of wastewater from the City of Portland, with a total population of 

approximately 4,000.  The wastewater collection system has three pumping stations and a separated 

sanitary collection system. 

 

1) The City of Portland WWTP has a Facility Classification of a B level. 

2) The WWTP utilizes conventional activated sludge, anaerobic digestion, and ultraviolet disinfection 

for treatment processes.  The following narrative describes the treatment process:  

Wastewater enters the treatment facility through a 15-inch gravity sewer main to the influent 

wet well.   

Raw sewage is then pumped from the wet well to the Grit & Screening Building for 

preliminary treatment. The flow is measured by an ABB Mag flow meter after the raw sewage 

pumps and before the fine screen. The Grit & Screening Building consists of a fine screen 

and an aerated grit chamber with a grit washer.   

Raw sewage flows by gravity from screening and grit removal to the anoxic tank where it is 

mixed with Return Activated Sludge (RAS). The combined effluent then passes into the 

aeration basins for biological treatment.  

Ferrous chloride is added at the inlet of the second aeration tank for phosphorus removal.   

The effluent from the aeration system then flows by gravity to two secondary clarifiers. The 

settled sludge is collected in the clarifiers and returned to the anoxic tank.  

Final effluent flows from the clarifiers to the Ultraviolet (UV) channel for disinfection.  

After disinfection, the final effluent flows are metered prior to discharge through the outfall 

into the Grand River. 

Waste Sludge is thickened in a Rotary Drum Thickener then fed to the primary anaerobic 

digester. Digester supernatant automatically transfers to the secondary digester for settling, 

dewatering and storage. One in-ground 20,000 gallon Biosolids Storage Tank is available for 

dewatering and sludge storage.  Three drying beds are available during the summer months 

for additional dewatering.  Liquid biosolids are hauled and subsurface injected to farmland 

according to the City’s approved Residual Management Program. 

3. The Portland WWTP is currently listed as a Municipal Minor facility. Plant flows currently average 

less than 1.0 million gallons per day (MGD) 

 

4. The WWTP design flow (actual capacity) of 0.5 MGD with a peak flow of 1.5 MGD. 

All SOQ’s and Business proposals, regardless of method used for delivery shall be submitted to: 

 



City of Portland 

Attn: Tutt Gorman, City Manager  

259 Kent Street  

Portland, MI 48875 

No later than 10:00 a.m. on October 31, 2018       

GENERAL CONDITIONS 

All Statement of Qualifications, SOQ’s and Business proposals submitted for consideration must be in a 

sealed envelope labeled as follows: 

• REQUEST FOR QUALIFICATIONS TO OPERATE, MAINTAIN, AND MANAGE THE CITY 

WASTEWATER TREATMENT FACILITIES. 

Submit one original and 5 copies clearly marked RFQ WWTP QUALIFICATIONS PACKAGE. 

Submit one separate original and 5 copies clearly marked RFQ WWTP BUSINESS PROPOSAL 

If the RFQ is to be express mailed, “RFQ WWTP Documents Enclosed” must be clearly marked on the 

package. 

The City reserves the right to postpone the RFQ opening. 

The City reserves the right, at its sole discretion: (1) To accept or reject any or all RFQ’s; (2) To waive any 

irregularity, informalities or errors in the process; (3) To accept the RFQ that is in the best interest of the City; 

(4) Discontinue negotiations with one Respondent and begin negotiations with another Respondent; and (5) 

Discontinue this RFQ; discontinue the procurement; and/or issue a new RFQ. 

Attention is called to the fact that the vendor must ensure that employees and applicants for employment are 

not discriminated against because of their race, color, religion, sex or national origin, in accordance with 

Executive Order 11246 Equal Employment Opportunity. 

I. PURPOSE AND OBJECTIVE: 

The purpose of this Request for Qualifications is to find a qualified entity to properly manage the City 

wastewater treatment facilities cost effectively and efficiently to provide high quality wastewater from the  

wastewater treatment facility for discharge into the receiving stream and to provide management services for 

the operation and maintenance of the City’s wastewater sanitary collection and pumping system.  The City is 

interested in maximizing benefits for its citizens from this effort.  

This RFQ is being published in order to select a qualified Respondents that will then be evaluated on the 

content of their business proposals  for the work outlined in this RFQ.  Upon the evaluation of the business 

proposal, the City and the successful contractor shall enter into a mutually binding operation, maintenance, 

and management agreement addressing the topics contained in this document, the Statements of 

Qualifications and the Business Proposal.  The City reserves the right to expand the scope of services to 

include additional responsibilities. 

The responses to this solicitation will be evaluated in accordance with criteria established by the City.  It is 

understood that the information contained in the RFQ and the experience, guarantees, and innovative 

approaches demonstrated therein shall be the general basis for the selection of a Respondent.   

 

 

 

 



II. SCOPE OF SERVICES – GENERAL: 

Other than information provided in the RFQ, the Respondent must determine to its own satisfaction all 

activities necessary to manage the operations and maintenance of the facilities. The Respondent is expected 

to rely on its experience, expertise, and individual efforts to determine the components of its SOQ. 

 

III. TENTATIVE TIMELINE OF PROCESS: 

Following is a tentative schedule of events and a brief explanation of each event:  

MANDATORY SITE MEETING TO REVIEW     

 

SOQ REQUIREMENTS:        October 3rd-5th  

STATEMENT OF QUALIFICATIONS DUE:     Wednesday, October 31st 

REVIEW OF SOQ’s:     Thursday, November 1st 

INTERVIEW PROCESS (if required):     November 9th-13th 

CONTRACT NEGOTIATIONS:     Wednesday, November 14th 

AWARD OF CONTRACT:     Tuesday, November 20th 

CONTRACT BEGINS:     January 2019 

IV. SUBMITTAL FORMAT AND CONTENT: 

The SOQ’s must contain at least the following:  

A.  Transmittal Letter 

B.  Required Standards 

C.  General Information 

D.  Additional Qualifications Information 

E.  Operating Plan 

F.  Business Proposal 

 

A.  Transmittal Letter 

The transmittal letter is to include at a minimum, a commitment by Respondent, if selected, to provide 

a pricing proposal. Letter must be signed by an officer of the Respondent firm. 

B.  Required Standards 

This section establishes standards of experience and financial capability that the City requires for a 

Respondent to be considered qualified.  The City, in its sole discretion, will decide if a Respondent 

meets the standards. 

Respondent must: 